

CONTINENTAL STEEL CORPORATION

PHYSICAL TEST REPORT

1111 SOUTH MAIN STREET / KOKOMO, INDIANA 46902

DATE 6-12-85

CUSTOMER Rebarfab / E.C.S. Corp.

CUST. ORDER NO. 89

CSC ORDER NO. 40616R

TYPE OF MATERIAL Galv. ~~CRIP~~ WELDED REFAB.

6 X 6 6/6

Car/Truck No. _____ AMOUNT _____ SHIPPED TO _____

DESCRIPTION	ORIGINAL		BREAKING STRENGTH LBS.	TENSILE STRENGTH PSI	REDUCED		PERCENT REDUCTION OF AREA	WELD SHEAR STRENGTH		BEND TEST
	DIAM.	AREA			DIAM.	AREA		ACTUAL	REQUIRED	
LINE WIRE	.189		2515	89502			54.8	1950	982	OK
"	.191		2410	83972				2035	1003	"
"	.192		2610	90000			62.4	2105	1013	"
"	"		2595	89483				2530	"	"
"										
"										
"										
"										
"										
CROSS WIRE	.191		2565	89373						"
"	"		2560	89199						"
"			Ave. Wt.-of-Coating .21 oz./sq. ft. of wire surface.							
"										
"										
"										

THIS CERTIFICATE IS NOTARIZED ONLY WHEN REQUESTED.

THIS MATERIAL HAS BEEN PRODUCED AND TESTED IN ACCORDANCE WITH THE REQUIREMENTS OF ASTM SPECIFICATION A-185 AND WE HEREBY CERTIFY THAT THE ABOVE TEST RESULTS ARE REPRESENTATIVE OF THOSE OBTAINED ON THE MATERIAL IN THIS SHIPMENT.

SWORN AND SUBSCRIBED TO BEFORE ME THIS _____ DAY OF _____ A. D.

SIGNED *L. B. Clayton*
Chief, Department of Metallurgy and Inspection

NOTARY PUBLIC

DATE 6-12-85

MY COMMISSION EXPIRES _____